
120p
SCHWINN

PERSONAL CARDIO

52
TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

5

52

51

59

25

15

8

26

88

21

50

366

27

30 31

32

33

34

37

38

1

4

39

10

16

3

47

13

15

14

48

2

29 28

89

90

17
10 11

12

9

49

54

55
53

12

20

19

18
7

77

79

80

78

82

73
76

75

53

56

86

81

72

70

71

69
65

22

67

68

66

61

85
53

87

53

56

46

74

23

23
55

60

55 63

64
83

62

84

57

11



REF# DESCRIPTION
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
25
26
27
28
29
30
31
32
33
34
36
37
38
39
46
47
48
49
50
51
52
53
54
55
56
57
59

60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86

93068
93069
93070
93071
93072
93233
98156
93073
93577
93578
93100
93530
93101
47515
93229
95184
98440
98443
95623
93076
93102
93581
93077
95609
93103
93104
95190
95168
95198
95199
95187
95182
95606
93080
93081
95474
93252
95604
93082
95117
92872
95576
90595
95577
98446
95177
93537
93589
93275
93084
93106
93085
93544
93545
93883
93546
93884
93556
97970
93557
93559
93558
93560
93563
93277
95456
93561
93562
93549
93564
93583
93590
93582
93591
93088
93548
93551
93543

FRAME
CONSOLE MAST
SEAT POST
FRONT STABILIZER
REAR STABILIZER
CRANK
PEDALS
BOOT SHROUD
UPPER WIRE HARNESS 950L
TRANSMISSION CABLE 1400L
POWER PLUG WIRE
SENSOR WIRE W/ SENSOR 1200L
COMPUTER
BOTTLE CAGE
ROUND HEAD SCREW M5 X 0.8 X 12L
SEAT
ALLEN BOLT M8 X 1.25 X 16L
WASHER 8.5 X 19 X 1T
SPRING WASHER SW8
ALLEN BOLT M8 X 1.25 X 25L
TRANSFORMER
LIMIT PLATE
CHAIN TENSIONER
SHROUD PLUG
RIGHT SHROUD
LEFT SHROUD
HANDLEBAR PLUG
FOAM GRIPS 30 X 4T X 660L
HEX BOLT M8 X 1.25 X 16L
WASHER 8.5 X 26 X 2.5T
TRANSPORT WHEEL 100 X 15 X 25L
TRANSPORT WHEEL SLEEVE
SELF TAPPING SCREW M4 X 12L
BELT 6V X 1244L
PULLEY 228.5 X J6 X 17.3W
MAGNET 18 X 8.5
BOTTOM BRACKET
ROUND HEAD SCREW M5 X 0.8 X 20L
SEAT POST SHROUD CAP
SEAT POST SLEEVE
T-HANDLE POP PIN
STABILIZER END CAP
LEVELER
LEVELER NUT
ROUND HEAD SCREW M3 X 0.5 X 8L
SENSOR BRACKET W/ NUT
HEX NUT M6 X 1.0
WASHER 3.2 X 11 X 1T
FLANGE NUT 3/8 X 26T X 11T
FLYWHEEL COMPLETE
AXLE SET
ALLEN BOLT M6 X 1.0 X 25L
MAGNET ARM PIN 6 X 60L
MAGNET 12 X 25.2 X 40
BRAKE BRACKET
MAGNET MOUNTING ARM WITH MAGNETS
IDLER PULLEY SUPPORTING ARM
C-RING 8
BEARING 608Z
IDLER PULLEY 56 X 20 X 22L
DU BEARING 14 X 16 X 11L
C-RING 14
SPRING 2 X 16 X 60L
HEX BOLT M6 X 1.0 X 60L
WASHER 6.5 X 13 X 1T
NYLON NUT M6 X 1.0
ALLEN BOLT M6 X 1.0 X 12L
SPRING WASHER SW6
SET SCREW M4 X 0.7 X 8L
CAM T=6.0
ECB MOTOR DC 6V
VANE 39.5 X 2 X 6H
CONTROL PLATE
HEX NUT M3 X 0.5
SPRING 1 X 9.5 X 35L
BUSHING 13 X 6 X 6.5L
ROUND HEAD SCREW M3 X 0.5 X 45L
E-RING 6

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

53

SCHWINN

PERSONAL CARDIO

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

PART#

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

120p

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○



REF# DESCRIPTION
87
88
89
90

93580
98308
93593
93592
93107
93108
93041

ECB SENSOR PLATE T=1.0
PEDAL STRAPS
ROUND HEAD SCREW M4 X 12
SELF TAPPING SCREW M5 X 40
DECAL SET
OWNER'S MANUAL
SELL SHEETS

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

54

SCHWINN

PERSONAL CARDIO

PART#

120p




